
23rd -26th September 2009, Leoben, Austria
Poster Nr. 106

DA26th Danubia-Adria Symposium S26

EXPERIMENTAL INVESTIGATION FOR MECHANICAL BOND 
FOR COMPOSITE FLOORS

Noémi SERES, László DUNAI

Budapest University of Technology and Economics
Department of Structural Engineering

LECTURER: Noémi SERES

Phd student, nseres@vbt.bme.hu



23rd -26th September 2009, Leoben, Austria
Poster Nr. 106

DA26th Danubia-Adria Symposium S26

EXPERIMENTAL PROGRAM

Structural layout

RC slab

Steel deck

Pull-out test for an individual rolled embossment

Frictional interlock + 

Mechanical interlock:

- rolled embossments

- end anchors

- sheer studs

Steel
beam

Measurement:

- strains inside the embossment

- load – displacement
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Test Results

0

5

10

15

20

25

30

35

0 1000 2000 3000 4000 5000 6000 7000 8000 9000

Strain [ mmmmm/m]

Lo
ad

 [k
N

]

1.1 specimen 1.2 specimen 1.3 specimen

0

5

10

15

20

25

30

35

G.1 G.2 G.3 G.4 G.5

Gauge number

Lo
ad

 [k
N

]

1.1 specimen 1.2 specimen 1.3 specimen

Load – displacement

Strain distribution in the 

middle of the embossment

Appearance of yielding 

at base gauge positions

Failure

- first mark of the failure
on the concrete block

- crack propagates all
over the height

- steel plate slips out of
the concrete block

Strain measurement

3 curve sections

- initial rigid phase

- quasi-linear following phase

- nonlinear final phase
with gradually decreasing slope 
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